C.R. LAURENCE CO. INC.

Building Glass Railing Systems Safer, Strong, with
Brilliant Transparency

OFFICIAL TEST REPORT
For CRLU's Laminated Glass Rail System

For CRL's 3/4"” (21.52mm) Laminated Glass Railing System
Specifications: ASTM-E330, ASTM-E1996 (Impacts Only)
and ANSI 2-97.1

crlaurence.com
Phone (800) 421-6144 Ext 7730 = Fax (800) 587-7501 = E-Mail railings@crlaurence_com



Cert, Mo: TST1637

Report Date: 62220010
Completion Drate: 570972000
Expiration Date: 5192020
File Mumber: 09-634

inecr: Mr.

fae A Causo, PLE,
FL License umber; 345598

Lab. Mumber: G143

QFFICIAL TEST REPORT Project Number: 0%-1892

MATERIAL CHARACTERISTICS

| Members " Part Number=*

Material** Joint Type
Cap Hand Rail: stainless steel ** Part Number CRL ne
LE20
Cilass Shoe Base: | e0s3-Ts2 ¥ Part Mumiber e
L21S100
Glazing
Glazing Location " Glazing Material Glazing Compound Compound Color
All three lites of *21.5 mm nominal laminated M Mone
lass glass composed of *{2) 3/8%
Temp Glass

Inigriaying Film; 0607 **DuPom Sentnylilas Flus Laminator: Oldcastle

G lazing Methad:

Sample is pocket glazed system wsing a vinyl wedge between glass and shoe base,
Glazed at bottom with CRL taper bock clamping system which consists of a ™ L. "
shaped seiting block and taper locking clamps between glass and aluminum, each
hocated 6% from each end and remaining on 127 centers.

LTLESC taper locking clamp

Daylight Qpening 60" by 36" high Ty |‘ T
Product Ma rkings
 None EE
Additional Information
Quantity and Type Localion Method of Attachment
e part aumber **CRL LEZIPY between glass and hand rail T none B
vinyl gasket
One part aumber **CRL LTLSE betwien shoe base and glass none EEEEEEE
seiting block
f-:'ﬁL-Flﬂ-E;llﬂ'lhl.l' ** CRL between shoe base and glass MgHLE
LTLGSO taper locking clamp
One part number ** CRL Between shoe base and glass A3 e
LTLSSC taper locking clampe
_E]a?;::l?muntr;r_'-'_{'ﬁl. . between shoe base and glass W0 e i
LTLGSC naper locking ¢lamp
Chne pan aumber ** CRL between shoe base and glass none -




Cert, Mo: TSTIG6ET

Jorge A Causo, PLE. Repor Date: /222000

FL Licensg™umber: 54598 Completion Date: 3/192010
Expiration Date: 5192020
File Mumber: 09-634

i
]

Lab, Number: G143
OFFICIAL TEST REPORT Project Mumber: 09-1892

Sample Installation
The shoe base was fastened to the steel weld block part number **BSWES with a single row of number 17213 by
3/4% long stainless steel socket head cap screws located 6 102" from each end and remaining on 12" center, the
well block was welded to a steel test fixture,

Sample: A-2 | Temperature:  102°F [ Baromeiric Reading: _ 30.36 inches g
Tithe of Test Pressure Motes '
12 Structural Load Test Positive Load 56.0 psf [N B
R a Results  Passed
Sample: A-2 ?Emp-erl'!u re: 102°F Barometric Reading: 30,36 inches Hg
 Title af Test  Pressure Notes S
1/2 Structural Load Test i-"-'-.'gi'tiﬁ:'L.md 6.0 psf . e
) | Results Passed S
Sample: A-2 i"tmp-:nl:urr: 102°F Barometric Reading: 30,36 inches He
) Title of Test Pressure Notes :
Design Load Test Positive Load T 360 psf i B
o
L S

Reading# |  Defleciion Permanent Set Results Addd. Info 3
I AT TSR T A | Passed
B 0.021" B I Passed
Aciual Movement Actual Set Hecovery Add. Infa
)27 Coone | 100% o




FL Licensg Number; 54898

Cert, Mo: TSTI1657

Report Date: /222010
Completion Date: 30197000
Expiration Date: 5/192020
File Mumber: 09-634

Lab. Number; 6143

OFFICIAL TEST REPORT Project Number: 09-1592
Sample: A-2 | Temperature:  W02'F Barometric Reading: 30,36 mches Hg
 Title of Test : Fressure | Notes o
“Design Load Test Negative Load BT '
)
| A
|
|
I ol |
oy
Reading# |  Deflection | Permanent Set | Results Add. Infe S
| il 15‘.- A _'“Fﬂ;;d
e —tr e s KL
Movement et Hecovery Add. Info
TERIES | nene 10095 o
Sample: A2 Temperature: 102°F Barometric Reading: 30,36 imches Hg
" Fithe of Test Pressure Notes
Uniform Structural Test Positive Load | 112.0 psf o
Recovery: 100% T,T,-'
i — — s ]
L
Reading® |  Deflection Permanent Sel Results | Add. Info B R
] i ESITS R - Passed '
2 D025 BETES Passed I =




FL License piumber: 34898

Cert, Mo TSTI657

RBeport Date: 6222010
Completion Date: 57192010
Expiration Date; 5/192020
File Number: 09-634

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Mumber: 09-1892
Sample: A-2 Temperature: 02°F I Harometric Reading: 3030 inches Hg
Title of Test Presure | Notes
| Uniform Structural Test Negative Load 112.0 psf ] . e
Recovery: 100% S
| | :‘_; il
Readings  Deflection | Permanent Set | | Results Add. Info -
I 3.286"° MNIA Passed
w5 — TN X




FL LigenseMumber; 54808

Cort, Moz TST1637

Report Date: 60222000
Completson Date; 57192010
Expiration Date: 5/192020
File Mumber: (9-634

dorge A Causa, PLE.

Lab. Mumber: 6143

OFFICIAL TEST REPORT Project Mumber: 09-]£92

Eu_ﬂe.-\-l Temperaiure: °F I Barometric rﬂllng: mches Hy

Title of Test Motes B . -
Large Missile Impact Test S a2 B

Missile Weight Missile
535 pounds T by 4 by 92" lon B -

o] ®
@®
Ly 21O

Impact Speed Resulis [ Add. Info -

I D506 Msec | Passed =

2 0.3 Arsec “Passed B

i | 506 Risee Passed T 2 -

] R0 Rse " Passed S
g 509 fuise Fassed E -

6 50.5 fiisec Passed ) S

[ Sample: A-2 T emperature:  75.6°F i Barometric Reading: | 30,24 inches Hg
Title of Test Resulis ) AL LRAE

CANSIZRT Passed |

1) Center of left lite R R a )

2y Center of center lite

1}y Center of right hie

DESCRIPTION OF SAMPLE

‘u'[::nd:l Designation:

Iverall Shee

"-"- eld Block Dr}' Glazed Concrete Mount Aluminum f'lEjF. li"J:l.:-:u.-d leung System

BERHTT }h} 3 1:-"142 )y high

.‘-::m:p|¢ ;1.-3-




Cert. Wo: TSTI65T

Report Date: G72220140

FL License Mumber: 54898 Completion Date: S/1%2010
Expiration Date: 5/19%2020
File Number: (8634

Labh. Number: G143

OFFICIAL TEST REPORT Projest Mumber: 09-1892
MATERIAL CHARACTERISTICS
Members s Material** [ Part Number** Joint Type
Cap Hand Rail: E | stainless steel ** Part Number CRL M o
LR20
[ Glass Shoe Base: ; Gle3=T52 ) ** Part Mumber none
L2IS100
Glazing
Glazing Location Glazing Material Glazing Compound Compound Color
All three lites of *21.5 mm neminal laminated | None TNene
2lass glass composed of ®{2) 3/8"
Temp Glass
Interlaving Film: 0.060" “‘_"ﬁﬂﬁaﬁ{'ﬂnir}{ilu Plus Laminator: Oldcastle -
Glazing Method: Sample 15 pocket ;h;.!ﬂ] system using a vinyl wedge between glass and shoe base.
Glazed a1 bottom with CRL taper lock clamping system which consists of a " L =
shaped setting block and taper locking clamps between glass and aluminum, each
located 6 from each end and remaining on 12* centers.
Daylight Dpening |60 by 36 high S

Froduct Markings

e -
Additienal Infermation
Quiaatity and Tyvpe Location Method of Attachment
“Chne part number **CRL LEZIPV Between glass and hand rail none R

winyl gasket

One part number **CRL LT1LSH between shoe base and glass none
selling block

‘One part number ** CRL | between shoe base and glass none
LTLGS0 taper locking clamp

One part number ** CRI | between shoe base and 3_,1:1:'-5 ' none
LTLSED taper locking clamp

One part number ** CRL between shoe base and glass none
LTLGSC taper locking clamp

One pant number ** CRL. "~ between shoe base and glass nione
LTLS5C taper lecking clamp




imeer:

FL LicensgMumber: 54598

(e

- Jorge A Causo, PLE.

OFFICIAL TEST REFORT

Cent. No: TST1657

Beport Date: 6/22/2010
Completion Date: 501972000
Expiration Date: 571920200
File Mumber: 09614

Lab. Mumber: 6143
Project Mumber; (8.1 592

Sample Installation

_Sampte: B-2 ] Temperature: T6.2°F Barometric ﬁnld.ing: 30,30 inches He
o Titleof Test | Pressure MNoles : T
142 Steuctural Load Test Positive Load | 56.0 psf
S i e W i R v - =
Sample: B2 Temperature: T6.2°F Barometric Hending: 3031 inches He
g Title of Test Pressure | Notes
12 Structural Load Tess Negative Load 56.0 psf N -
S e L TS e T —
Sample: B-2 Temperature:  76,2°F Barometric Reading:  30.31 inches Hg
 Title of Test | Pressure Notes o
‘Design Load Test Positive Load $6.0 psl A
WA
= ..._::‘,5" ==
Readingd |  Deflection | Permanent St Results Add. Info -
N N L NA | Passed e
2 0.262" | oo Passed
Actual Movement Actual Set Recovery Add. Info
_nl-] 4.145" . ] mene IO e




iru.'-.'i:z r. Jorge A Causo, PLE.
Number: 3459%

FIL. I-Eq:7

OFFICIAL TEST REPORT

Cen. Mo TETI65Y

Beport Date: 62272010
Completion Date: 5/1%2010
Expiration Date; 50192020
File Mumbser: (H-634

Lab. Number; G143
Project Mumbser: 09-1802

Sample: B-2 _T-Emptlilllﬂ!: 76.2°F Barometric Reading: 3031 inches Hg
s Title of Test Fressure Motes TR
Design Load Test Negative Load 56.0 psf o
o
- - g ¥ m... |
P
Rll!iﬂi]'lﬂﬁ Deflection | Permanent Set Resulis Achd. Infa
I _-1..212"_ S _;4.":-1 ¥ T - Passed
2 0.285" 002" Passed o
Maovement Set imﬂr}- Acld. Info
1}4.2127 T Toene 1007
Sample; B2 Temperature: “76.2°F Barometric Reading:  30.31 inches Hg
Title of Test FPressure Motes
Uniform Structural Test Positive Load 1120 psf
Recovery: [ SEAR 'EJ
ITI 1]
e
Readingif Deflection | Permanent Set Results | Add. Info S
I % I 77 Passed RS
2 0.312" 0.002" Passed S




Cert. Mo: TSTIGST
incer: Mg Jorge A Causo, PLE. Repost Date: 6222010
FL Licensg/Number: 34898 Completion Date: 5/ 192010
Expiration Date; 5/192020

File Mumber: (9534

Lab, Mumber: G143

OFFICIAL TEST REFORT Project Mumber: §90-1892
Sample: B-2 Temperature: T6.2°F Barometric Reading:  30.31 inches Hy
Title of Test Fressure Notes '
Uniforen Structural Test Negative Load | 1120 psf S
Recovery: 100% T '=ﬁ'r
i s |
o
Readingd | Deflection Permanent Set Hesulls Add. Infe o
1 ENL NA Passed
2 0.333" 0.002 | Passed B




inger: Mr/Jorge A Causo, LE.

Cent. No: TSTI657
Bepornt Date: 6222010

FL License Pumber: 54898 Completion Date: 5192010
Expiration Date: 57192020
File Mumber: 09-634
Lab. Mumber: G143
OFFICIAL TEST REFORT Preject Mumber: 09-1892
Sample: B2 Temperature: B8.T°F Barometric Reading: 30.27inches Hz
Title of Test Notes E
Large Missile Impact Test
" Missile Weight | Missile g KB B
9.25 pounds 2" by 4" by 927 long -
Impact  Speed Resulls  Add. Info
I 50.7 fUsec Passed
I 0.3 fUsec Passed i
R N TP T
4 S0 see | Passed
5 510 Uses Passcd &
6 US4 fses Passed =
Sample: B-2 ?ﬂhpl‘lill.lr‘#! Ba.2°F Baromefric Heading: 30,18 inches Hg
' Title of Test N ) Results
ANSIZOT. | B Passed T
1} Center of left e
2} Center of center lite
3) Center of right lite
DESCRIPTION OF SAMPLE
Model Designation: | Dry Glazed Concrete Mount Aluminum Glass Glazed Eailing System B
|overall Siee: 15 1" (1817} by 4'- 0" (48" ) high A
Sample B-3 RS

10




Cert, Mo: TETIG3T

Report Date: 6222010

FL License t;’umhcr; 54898 Completson Dane: 5/ 192010
' Expiration Date: 5/19/2020
File Mumber: (f9-534

Lab. Number: 6143
OFFICIAL TEST REPORT Project Mumber: 09-1892

MATERIAL CHARACTERISTICS

Members ES Material** Part Number®* Joint Type
{”_"np Hand Rail: > stainless steel | ** Pant Mumber CRL wone
LE20
 Glass Shoe Base; 6063-T52 ** Part Number none
L2IS100
Glazing
Glaring Location Glazing Material Glazing Compound Compound Color
Allthree lites of *21.5 mm nominal laminated Mone None
plass glass composed of *(2) 3/8"
Temp Glass
Interlaying Film: 0.060" **DuPont SentryGlas Plus Laminator: Oldeastle -
Glazing Method: Sample 15 pocket gl:l.!ﬂi;:;';i;:m using a vinyl wedge between glass and shoe base. T

Gilazed at bottom with CRL taper lock elamping system which consists ofa L =
shaped seiting block and taper locking clamps between glass and aluminum, each
located 6” from each end and remaining on 12° centers.

Daylight Opening 60" by 41 3/16” high A '
Product Markings
H— .l e
Additlonal Information
Quantity and Type Location | Method of Attachment
“One part number **CRL LRZIFV | between glass and hand rail | none
vinyl gasker
One part number **CRL LTLSE between shoe base and glass none )
setting block
| One part number ** CRL | between shoe base and glass nome i - =
LTLGSO taper lecking clamp
One part number ** CRL between shoe base and glass nene -
LTLSSO taper locking clamp
One part aumber ** CRL. Between shoe base and glass none o
LTLGSEC saper locking clamp
One part number ** CRL - between shoe base and élﬁ nane
LTL35C taper locking clamp

11




Cert. Mo: TSTIOGHT

oMY Joarge A Ciuso, PLE. Report Date: 62272000
FL Licensg Number: 54898 Completion Date: 5192010
Expiration Date; 5/192020
| File Mumber: 04-634

Lab. Wumber; 6143
OFFICIAL TEST REFORT Project Mumber: 09-] 802

Sample Installation
The shoe base was fastened to the steel tube with a single row of number 1/2-13 by 3047 long stanless steel
socket head cap screws located & 1/2™ from cach end and remaining on 127 center, the steel iube was welded to
a steel test fixture,
Sample: C-2 Temperature:  67.1°F Barometric Reading:  30.27 inches Hg
Title of Test - Fressurs Motes =
172 Structural Load Test Positive Load 560 psr o
. s Resulis Passed
Rample: -2 ?empeﬂlure: 611°F Barometric Keading: 30,27 inches Hg
Title of Test Pressure | MNotes = -
142 Structural Load Test Negative Load — [S60psf |
- Results Passed -
_Eamph!: C-2 ?emprrulur-e: a71"F Barometric Reading:  30.24 inches Hg
Title of Test | Pressure | Notes
“Design Load Test Positive Load 560 psf Defection #2 is taken 84 1/2° from the right
at the shoe base,
L
L_mm-—.—-ig:}—mJ
Readingd | Deflection Permanent Set Resulis Add. Infa a
I 1600 NA Passed e
2 0.002" none Passed
Actual Movement Actual =et I-lrmvcr}- Add. Info
i e i e

12




IneeT:
FL License Muymber: 54598

M Jgfpe A Causo, PLE.

OFFICIAL TEST REPORT

Cert, No: TET1657

Report Date: GA2AX2010
Completion Date: 571902000
Expiration Date: /1972020
File Mumber: 09-634

Lab. Mumber: 6143
Projest Number; 09-1892

Sample: C-2 Temperature: &T.1°F l Baromeltric Reading: J0.20 inches Hg
Title of Test | Pressure Notes N
Dresign Load Test Negative Load |56.0 pst kR
Wt
—— (3 )
Reading# |  Deflection | Permanent Set | Results Add, Info i
1 1520 NiA Passed - '
—Tt T e T
Movement " Sel !-ltwv-:r}' Add, Info
1) 18207 nome 10074 S
Sample: -2 I Temperature: T4.6°F Barometric Reading: 3030 inches Fig
Title of Test Pressure MNoles
Uniform Structural Test Positive Load 112.0 psf S % 7
Recovery: 100% | {Ef
1
I iy 1
pr
Reading# Defection Permanent Sct Results | Add. Info e
| 4678 | NA CPassed T
2 0.298" 0.045" Passed

13



Cert. Mo: TETI637

Heport Date: 6222000
Completion Diate: 571972010
Expiration Date: 57192020
File Mumber: 09-634

Lab. Mumber: G143

OFFICIAL TEST REFORT Project Mumber; 049-1892
Sample: C-2 Temperature:  68.9°F Baramelric Reading:  30.21 inches Hg
Title of Test | Pressure Notes
Uniform Structural Test Negative Load L1200 psf Deflection #2 is taken §4 172" from the right
il the shoe base
Recovery: 10074 ) f':"
i Fit |
Ly
Reading# Deflection Permanent Set Results Add. Info
| S000° 0 | WA " Passed
2 0.280" 0.064" Passed

14



Cert, Mo: TSTI657

ineer: Mr. Jorge A Causo, PLE, Heport Date: 6222010

FL License Mumber: 34393 Completion Date: 51972010
Expiration Date: 5192020
File Mumber: 09634

Lab. Mumber: G143

OFFICIAL TEST REPORT Project Number: 04-1592
Sample: C-2 | Temperatare: 16, 1°F Barumetric Reading: 30, 18inches Hg
Title of Test o Notes s
Large Missile Impact Test |
Missite Wei | Hiimiis—————————— B
928 pounds 2% by 4" by 92° long N
® O]
©olo|e
& @ ]
Cdmpact | Speed | Results | Add Info
1| 493 fuse Passed N
2 49.0 ft/sec Passed
i | @A rsec Passed o B
FE 50.0 fsee Passed ) T
s 49.7 ft'sec Passed | ' i
— i — e
_Hamph!: C-2 ] Temperature: T9.5F Barometric Reading: 3021 inches Hy
Title of Tesi Resulis
ANSIZ9T.| rPaséLﬂ' o

1) Center of left lite
2y Center of center lite
3) Center of right lite

e —————————————— ——
DESCRIPTION OF SAMPLE

Model Designation: Dry Glazed Fascia Mount Te Steel Aluminum Glass Glazed Railing System
JOrerall Siae: ISR by 36T (A2 high
Sample C-3 o

15



Cert, No: TST1657

r- Jorge A Causo, PLE. Report Date: 6222010
FL License MNumber: 54598 Completon Date; 57192010
Expiravon Date: 5/ 192020
File Mumber: 08-634

Lab. Number: 6143
OFFICIAL TEST REPORT Project Number: 09892

"i!IﬁuTI RIAL CHARACTERISTICS
Members Muterial** Part Number®* Joint Type
Cagp Hand Rail: | stainkess sicel ** Pan Number CRL N
LR
Glass Shoe Base: 6063-T52 ** Part Number none
L2IS1G0
Glazing
Glazing Location | Glazing Material * Glazing Compound (.umpﬂund Color
Allthree lites of | *21.5 mm nominal laminated None Mone
glass glass composed of *(2) 3/8"
Ternp Glass
Interlaying Film: 0.060° **DuPont SentryGlas Plus ~ Laminator: Oldcastle -

Glazing Method: S-amplu: is pocket glazed system Lumg a vinyl wedge between glass and shoe base.
Glazed at botiom with CEL taper lock clamping system which consists of a ™ L "
shaped sciting block and taper locking clamps bebween glass and aluminum, each
located 6" from ¢ach ¢nd and remaining on 12 centers,

" Daylight Opening 60" by 427 high

Prndu:t Markings

Mo
Additional Inl'|;| rovalion
Quantity and Type Location Method of Attachment
e part number **CRL LRZIPV between glass and hand rail none
winyl gasket
Ore part aumber **CRL LTLSE between shoe base and glass e A R e
seiting block
One part number ** CRL between shoe base and plass | none I

LTLGSC taper locking clamp

Ore part number ** CRL g ‘between shoe base and glass | none
LTLSS50 taper locking clamp

One part number ** CRL, | between shoe base and 5hﬁs none
LTLGEC aper locking clamp

One part number ** CRIL | between shoe base and glass s none
LTLSSC 1aper locking clamp

16



Cert. Mo: TATIG5T

Repon Date: (222000
Completion Date: 51972010
Expiration Date: 5/19/2020
File Mumber: 09-634

Lab, Mumber: G145

OFFICIAL TEST REFORT Project Mumber: 09-1892

Sample Installation
The shoe base was fastened 1o conerete test slab with a single row of No. 1/2 by 3 34" Hilti expansion bolt
located 6 12" from each end and remainder on 6 centers,

Sample: -2 Temperature: | 72.5°F I Barometric Reading: 2988 inches Hg
Title of Test Pressure Noles
1/2 Structural Load Test Positive Load 56.0 psf
| e itk akiic's — o .
Sample: -2 Tenape rafure: Tod°F m&g:llhg: M0 3E nches Hg
Title of Test =l Pressure Notes o
12 Structural Load Test Negative Load | 56.0 psf o
e e 7 T N L N
W_Tcmmmlure: TL5°F mﬂuding: 29.88 inches Hg
© Title of Test T Pressure MNotes 3
Design Load Test Positive Load 560 pst e

Reading# Deflection Permanent Set Results Add. Infoe
N 2335 NA Passed o
S YT | ez Passed
Actual Movement Actual Set Recovery Add. Info
i 'I'] 2,225 - wone 100% =

17




FL. Licens

dorge A Causo, PLE.
umbeer: 34895

OFFICIAL TEST REFORT

Cent. Mo: TST165T

Report Date: 6222010
Completion Date: 57192010
Expiration Date; 57192020
File Mumbge; (H-634

Lab, Mumber: 6143
Project Mumber: (9-1892

Sample: D2 Temperature: T6.47F I Barometric ﬁuding: 0,32 inches He
Title of Tesi e Pressure Noles o -
Diesign Load Test Megative Load 56,0 psi - o Il
@
——)
Reading# Defection | Permanent Set Results Add. Info -
I | 2 NA Passed : h
2 004 | 03" Passed T o
Movement Hel i‘.r-l:nw.-r_v Adld. Info
2.562" none 100%% :
Sample: [-2 Temperature: 76.4°F Barometric I-h::dirlg: 30.32 inches Hg
Title of Test Pressure Notes o
Uniform Structural Test Positive Load LE2A0 paf ] - -
Recovery: 100%% ' "-:'
[ Lol
Py
Beading | Deflection Permanent Set Results Adil. Info -
B . R N Passed :
2 0.042" | vons- * Passed -

18




Cer. Mo: TETIGAET

Report Date: 6222010
Completion Date: 3/1%Z010
Expiration Date: 57192020
File Numbser: 08034

Lab. Number: G143

OFFICIAL TEST REFORT Project Mumber: ¢9-1592

Sample: D=2 l'l‘rmpfnturt: T6AF

Barometric Reading: 30,32 inches Hyg

Title of Test § Pressure Notes = -
Uniform Structural Test Megative Load L1200 pafl
Recowvery: [0S *
0 - h
o
Keadingy " Deflection Permanent Set Resulis Add. Info o
o 29657 N/A Passed
2 D.048" 0.003" " Passed

19




FL License Number: 34598

OFFICIAL TEST REFORT

Cert. Moz TST1657

Report Diate; /222010
Completion Date: 5/192000
Expiration Date: 5/ 192020
File Mumber: 0-654

Lab. Number: 6143
Project Mumber: 09-§92

Sample: [-2 Temperature: | 86.9°F Barometric Reading: 30.30inches Hy
Title of Test MNofes - h
Large Missile Impact Test e
* Missile Weight Missile )
| 9.0 pounds 27by 4" by 84" long i
T 4 )
ON RO NG
|
Impact Speed | | Resulis Add. Info -
Tl 20T Mses “Passed Ny -
BN 51.2 fisec Passed
3 | S1BRsec | Passed )
3 0.8 fisec Passed g
5 | 0.3 fusec Passed Small tear 112" by 1/8" wide i
6 | 5L0fsec Passed L N ) E
Sample: D-2 I Temperature:  83.7°F Barometric Reading: | 50.39 inches Hg
Tithe of Test Results ) o =
CANSIZOT o Passed s

By Center of center lite
3y Center of right lite

DESCRIPTION OF SAMPLE

Model Dresignation:

loverall Size: s -

Dry Glazed Concrete Fascia Mount Aluminum Glass Glazed Railing System

1" (1817) by 3= 6" (42"} high

Sample [-3




Cert. No: TSTI65T

inger: M. lorge A Causo, PLE. Repor Date: 62202000
wense Number: 24898 Completion Date; 5/T%2000
Expiraticn Date: 5/ 192020
File Number; (4634

Lab, Mumber: 6143
OFFICIAL TEST REPORT Praject Mumber; 098592

MNotes

b dtaignah':sumn:asl'l'r-:m-.'*n.H-I:.-;'- laboratery
** as per manufachurer

At conclusion of ASTM E330 test and ANSI Z-97 drop test, there was no apparent damage 1o concrele test slab,
Llass and Fasteners. Al the conclusion of ASTM EL996 large missile test, the glass did break but remained

intact and o shear or opening which a 37 diameter solid sphere could pass freely theough,

Thee test specimens were covered with a 6 mil plastic sheeting 1o seal from air leakage when load e were
conducted, however this had no effect on the above test resulis.

Hemarks

Representative samples of the test specimens and detailed drawings will be retained by Fenestration
Testing Laboratery for a period of five vears from the original test date, and test report for a pericd
of ten years. Due to the code cyele change of fouwr years, it 15 recommended that this report be
evaluated during the lifespan of this documend.

This preduct was tested and meeets the requirement set forth by the Floruda Building Code (2007) TAS 201
large missile and ASTM E330. Sample A-1, B=1, C-1 and 31 don't meets Section 1620, of this code,
This product was tested in accordamee with ANSI Z-97 .1 section 1618.4,6,3,

Testing was conducted as per instructions received from your company representative.

Wilnessed by: FENESTRATION TESTING LABORATORY, INC,
Mr. lorge A. Causo, PLE.

Mir. Abe Armentergs, OB Laurence /7%7

Mr. Manny Sanchez
Chief Execwtive CHficer

21
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MTIAMI-DADRE COUNTY, FLORIDA
METRO-DADH FLAGLER BUILINRG

PHLDING CODE COMPLIANCE OFFICE (BCC0) 10 WEST FLAGLER STRERT, SUITE 1603
PERODUCT CONTROL DYISION MIAMT FLORIMA 33130- 15463

(3053 3752000 PAX (I05) 372-6310
NOTICE OF ACCEPTANCE [HD,.\} wwrslamidude gevbuldingeede

E1 DuPont de Monours & Co., Ine.

<480 Dulont Kol

Woshinglon, WV 26181

SCOPE: This NOA is being issued under e npplicable meles and regulations govemsing the use of
construction materials, The documentation submitted has been reviewed by Miami-Dade County Produci
Comirol Division and aceepted by the Board of Rules and Appeals (RORA) to be used in Minmi Dade County
and other areas where allowed by the Authority Having Jurisdiction (AHT).

This MOA shall ol be valid afler (e expiration date stated below, The Miami-Dade County Produet Control
Diviston (In Miami Dade County) andder the AHT (in arcas other than Miand Dade Couvnly) reserve the right
to have this prodect or material tested For qualily assurance purposes, IF this product or materinl Fails to
perform in the accepled manner, the manufacturer will incur the expense of such testing and the AHI may
immediately revoke, modify, or suspend e vse of such preduct or material within (heir jurisdiclion. BORA
reserves the right to revoke this acceptance, if it is determined by Minmi-Dade County Product Control
Drivision tlat this product or material [ails 10 meet the requirements of the applicable building code.

This product is approved as described herein, and has been designed 1o comply with the Florida Building
Code, including the High Velocity Hurricane Zone.,

DESCRIPTION: Dulont SentryGlas® Plus

APPIOYAL DOCUMENT: Drawing Mo 319,58, sheet 1 of I, titled "DuPont Sentryglass® Plus Interlayer™
dated 1000107, prepared by BL DoPont DeMNemours & Co., Inc., signed and sealed by Allan A, Kozich,
PLE., bearing the Miami-Dads Counly Produet Control Revision stamp with the Notice of Acceplance number
and expiration date by the Minmi-Dade County Praduct Control Division.

MISSILE IMPACT RATING: MNone. This approval does nol include an evaluation of struclural
performmice of this component. Test reports and other required documems shall be submitted to Dade
County Prodwct Control; showing (hat the systems using this interlayer sheéet will resist the loads according to
Chapter 16 of the F.B.C., in osder to lssue a specilic product approval for the system.

LABELING: Laminated lites under this Produet Approval shall be pernmanently marked in o corner of the
glass with: "DCA-SGE", standing for “"Miaml-Dade Counly Approved — SenlryGlas Plus™, ad (he
lnminator's identification mark. These marks shall be applicd by the individual laminator producing (he
finished Inminated glass product containing the SentryGlas® Plus lonoplast interlayer.

RENEWAL of this KOA shall be considered after n renewsl application has been Gled and thers has bezn no
change in the applicable building code negatively affecting the performance of this praduct,
TERMINATION of this MOA will occur after the expiration date or if there has been a revision or change in
the materials, vie, andfor manulactiure of e product or process. Misuge of this NOA as an endossement of
any product, Tor sales, advertising or any other purposes shall automatically terminate this NOA, Failure o
comply with any section of this NOA ghall be cause for termination and removal of NOA.
ADVERTISEMEMNT: The NOA sumber preceded by the words Miami-Dade County, Florida, and followed
by the expiration date may be displayed in adventising literatore, If any partion of the NOA is displayed, then
it shall be done in its entirety,

INSPECTION: A copy of this entire NOA shall be provided o the user by the manufaclurer or ils
distributors and shall be available for inspection al the job site at the request of the Building Official.

This NCA renews and revises NOA # 06-1205.10 and consists of this page, evidence page B-J, as well a3
approval docwment menlioned above.

The submitled documentation was reviewed by Carlos M., Utrera, P.IE

NOA Na: 07-1116.04
Explration Doty Jonuenry 14, 2012

.? Approval Dete: Janoary 3, 2008
2f7*
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L Do Pfant de Nemours & Co., Ine.
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NOTICE OF ACCEITANCE:  EVIDENCE PAGE

DRAWING
1. Diowing Mo. 319,58 , sheet | of 1, titled "DuPont Sentryglass® Plus”, dated 1070107,
prepared by B1L DuPont DeNemours & Co., Inc., signed and sealed by Allan A, Kozich,

P.E.
TEST REPORTS

Laboralory Report Tesl Dale Slgnatine
1, FI6116SAT-00] ASTM D635 [OV25/07 Chris Bowness, P.E.
2, JNLII558AT-002 ASTM ID1929 01/02/07 Chris Bowness, P.E.
3 IITS55AT-001 ASTM L B4 12119706 Chris Bowness, P.E.
d, PRIOG246 ASTM G 26 06267 Duc T. Nguyen, P.E.
5. PRIDG246 ASTM D 790 06/26/07 Duc T. Mpuyen, P.E.
CALCULATIONS
1. Mone

MATERIAL CERTIFICATIONS
l. Mone

QUALITY ASSURANCE
l. Miami Dade Building Code Compliance Office (BCCO)

STATEMENTS

1. Letter of No Financial Imerest by R, E. Fisher & Associntes, Inc., issued on 12/12/98,
signed and sealed by W. M. Meyers, PE.

2. Letter of Code Compliance by R. B, Fisher & Associates, Inc., issued on [ 2/12/98,
signed and sealed by W. M. Meyers, PE.

3. Letter of No Financial Interest by C, A. Smith of E. L. DuPont DeNemours & Co.,
Inc., issved on 12/18/08, signed and notarized by C. A. Smilh.

d. Approved listing of SentryGlas® Plus laminators dated November 30, 2005,
signed by Jeffrey D, Granato,
{(Evidenrce Submitted wider NOA # 06-1205.10)

OTHERS
1. Mo change letter issued by B DuPont de Nemours & Co., Ine., dated 11/01/07, signed

by C. Anthony Smith, PhD.
«ﬁﬁ 22/*7

Corlaz M. Ulrera, 1%
Producl Contrel Examiner
NOA No 07-1116.04
Bxplrailon Date: Janwary 14, 2002
Approval Dele: January 3, 1008
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DUPONT SENTRYGL

—————

AS®PLUS INTERLAYER

FROD

ESCRIPT

o MANUFACTURED 8Y: El DUPONT DE NEMOURS & CO., ING.

fr DESCRIPTION: A PLASTIC INTERLAYER MATERIAL WHICH IS
FACTORY LAMINATED TO A MINIMUM OF TWO PIECES OF GLASS,

1 ATYPICAL GLAZING IS MADE OF THE FOLLOWING COMPONENTS:
2 {MINIMUM THICKNESS INDICATED, MULTIPLE PLIES OF IMTERLAYER
w0l il TOBE USED AS NECESSARY).

ot
A B G A 18" (3.0 mm) Anncaled Glass
SECTION B _ - 0.020°(0.76 mm) DuPonl SentryGlas®Plus Intarlayer
| G - 187 (3.0 mm) Annealed Glass
MATERIAL CHARACTERISTICS
SentryGlas®Plus Interlayer
] Das Ignatlon Test Propariles
Flame Spread Index ASTM E84 __ 35
Smoke Developed ndex ASTM E84 260
Fiash lgnilion Temparalure ASTM D1920 TEBF
Sall Ignilicn Tempedalure ASTM D1920 806 F
Average Extent of Burning [1] ASTM DS35 0 cmimin.; Class G
Average Extent of Burning |2] ASTM D635 0 emimin.; Class C1
| Average Modulus of Ruplure ASTM D790 Wealhering®
*WEATHERING FER SECTION 2812.2 OF Bolore Adter
THE FLORIDA BUILDING CODE ot 6,415 psl 5,366 psl

MOTES:

[1] 20 mil {0.78mm) thickness DuPont SentryGlas®Plus Interlayer Sampla
[2] 120 mil (3.3mm) thickness DuPonl SenlryGlas®Plus Interlayer Sampla
[3] DuPont SentryGlas®@Plus Interlayer By ilsell Doas Mol Comply Wilh The Florida Building Cade

THIS |5 A COMPONENT APPROVAL AND DOES HOT INCLUDE AN EVALUATION OF STRUCTURAL PERFORMANCE OF THIS
COMPONENT, SYSTEMS INCORFORATING THIS COMPONENT SMALL APPLY FOR A PRODUCT APPROVAL TO THIS
OFFICE AND SHALL SUBMIT REPORTS AND OTHER REGUIRED DOCUMENTS SHOWIMG THAT THE SYSTEM USING THIS
COMPONENT WILL RESIST THE LOADS ACCORDING TO CHAPTER 18 OF THE FLORIDA BUILDING CODE,

TR R e b

T Ir.:l"..%:l-'l_?

. Q. ZBJ

NOV ¢ 5 2007

?

DuPont SeniryGlas® Plus
Interlayor

E.l. DuPenl de Namours & Ca., Ing,
8480 DuPont Road

Washington, Wesi Virginla 26181
Phone: 304-863-2182

Dwg. # 319,58 Sheel 1 of 1
Drawing Date; 10/1/07

Allan A, Kozich, PE

Registration # 16884




Guality  Accuracy  Assurance

Fenestration Testing Laboratory, Inc.

B148 MW T Avenue Medley, FL 33166 Phome: 30530885 /3328 Froe 305/ 8855320

e-mueil: ftidode@aoloom  wew, Jil-inecom

62810

RE:  Letter Certifying Independence
Client: C.R. Laurence C.0. Inc.
Address: 2503 E. Vemon Avenue Los Angeles, California 90058-1897

Model Designation: Weld Block Dry Glazed Conerete Mount Aluminum Glass
Glazed Railing System
Laboratory Number: 6143

To whom 1t may concern:
Fenestration Testing Laboratory certifies the following:

* Fenestration Testing Laboratory, nor it's company representatives, have any financial
interest in the above referenced company

*  Fenestration Testing Laboratory, nor it's company representatives, have any controlling
interest in the above referenced company

* ﬂ'u.' above referenced company 15 not affiliated to Fenestration Testing Laboratory, nor
it’s company representatives
If vou have any questions, please do not hesitate to contact us at (3035) 885-3328,
smncerely,
Fenestration Testing Laboratory, Inc.

Py

Manny Sanchez
Chief Executive Officer

27



	intro_03
	pge_001
	pge_002
	pge_003
	pge_004
	pge_005
	pge_006
	pge_007
	pge_008
	pge_009
	pge_010
	pge_011
	pge_012
	pge_013
	pge_014
	pge_015
	pge_016
	pge_017
	pge_018
	pge_019
	pge_020
	pge_021
	pge_022
	pge_023
	pge_024
	pge_025
	pge_026
	pge_027



